


 

1 0 8 9   W E S T   M O R S E  B L V D .   S U I T E   A   •   W I N T E R  P A R K ,   F L O R I D A    3 2 7 8 9   •   ( 4 0 7 )   4 7 8 - 4 6 4 2   •   F A X   ( 4 0 7 )   4 7 8 - 4 6 4 3 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/Final Report 

 
 
 

 

 
 

ORANGE COUNTY UTILITIES 
SWWRF CONCEPTUAL DESIGN AND FACILITIES PLAN 

UPDATE 
 

FINAL REPORT 
November 2011 

 

 

 



 

 
November 16, 2011 - FINAL ii 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/Final Report 

 
 

ORANGE COUNTY UTILITIES 
 

SWWRF CONCEPTUAL DESIGN AND FACILITIES PLAN UPDATE 
 

FINAL REPORT 
 

TABLE OF CONTENTS 
 

Page No. 

EXECUTIVE SUMMARY 

ES.1  INTRODUCTION ........................................................................................................ 1 
[...]
degree of uncertainty associated with the data. In addition, since the western part of the 
current SSA is still relatively undeveloped, and the wastewater characteristics of the entire 
service area relative to that of the Alexandria Pump Station influent characteristics could 
change with future growth, Carollo does not recommend any sampling from the Alexandria 
Pump Station to support this Facility Plan Update. 



 

 
November 14, 2011 - FINAL   
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM 1 (Final) 8 

6.0 SPECIAL SAMPLING FOR RECLAIMED WATER QUALITY 
DATA 

OCU has adopted a policy that Phase 1 of the SWWRF will be designed to meet water 
quality criteria for Advanced Wastewater Treatment (AWT) in Florida with effluent meeting 
the “5:5:3:1” standard (cBOD5, TSS, TN, and TP, respectively), with high level disinfection 
and filtration. Effluent from Phase 1 of the SWWRF will be used for public access reuse 
(PAR), with possible wet weather discharge to the Water Conserv II (WC II) Site 6 rapid 
infiltration basins (RIBs). The future phases may require the effluent to be treated to higher 
levels to implement other reclaimed water management alternatives such as surface water 
discharge to nearby lakes or direct aquifer recharge to supplement the PAR and RIB 
systems.  

Under a scenario where discharge to nearby lakes in the future is deemed suitable as a 
supplemental reclaimed water management alternative, the effluent will be required to meet 
the EPA numeric nutrient criteria for freshwater lakes, streams and springs in Florida. 
Carollo recommends that OCU analyze samples of the reclaimed water from the SWWRF 
Phase 1 at a later time to measure the concentrations of dissolved, non-degradable, 
organic nitrogen (DON) and phosphorus (DOP). Knowing the quantity and particle size 
distributions (or molecular weight distributions) of the DON and DOP in the effluent from the 
existing treatment facilities will assist in evaluating in greater detail potential treatment 
technologies that may be needed at the proposed SWWRF in the future. Under the current 
scope of work, Carollo will use published data on quantity of the DON and DOP in AWT 
effluents to screen several applicable “add-on” process technologies to recommend up to 
two process trains for each - surface water discharge to nearby lakes or direct aquifer 
recharge to supplement the PAR and RIB systems in the future. 



1 0 8 9   W E S T   M O R S E  B L V D .   S U I T E   A   •   W I N T E R  P A R K ,   F L O R I D A    3 2 7 8 9   •   ( 4 0 7 )   4 7 8 - 4 6 4 2   •   F A X   ( 4 0 7 )   4 7 8 - 4 6 4 3 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM 2 (Final) 

 

 
 
 

SWWRF CONCEPTUAL DESIGN AND FACILITIES 
PLAN UPDATE 

 
TECHNICAL MEMORANDUM NO. 2 

 
IDENTIFICATION OF ALTERNATIVE TREATMENT 

TECHNOLOGIES  
 

FINAL 
October 2011 

 

 



 

 
November 14, 2011 - FINAL i 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM 2 (Final) 

 
 
 

SWWRF CONCEPTUAL DESIGN AND FACILITIES PLAN UPDATE 
 

IDENTIFICATION OF ALTERNATIVE TREATMENT TECHNOLOGIES 
 

TECHNICAL MEMORANDUM 
NO. 2 

 
 

 
TABLE OF CONTENTS 

1.0 INTRODUCTION ..................................................................................................... 

Page No. 

1 
1.1 Background .................................................................................................. 1 
1.2 Scope/Objectives of this Technical Memorandum (TM) ................................ 1 
1.3 Treatment Objectives/Anticipated Permit Requirements ............................... 2 
1.4 Facility Location ............................................................................................ 2 
1.5 Technical Memorandum Organization .......................................................... 3 

2.0 SELECTION OF PROCESS CONFIGURATIONS ................................................... 5 
2.1 Preliminary List of Potential BNR Process Configurations ............................ 5 
2.2 Working List of Potential Biological Process Configurations ....................... 10 
2.3 Phosphorus Removal ................................................................................. 11 
2.4 Tertiary Filtration ........................................................................................ 13 

3.0 DESCRIPTION OF PROCESS CONFIGURATIONS PROPOSED FOR DETAILED 
EVALUATION .................................................................................................................... 15 

4.0 QUALITATIVE EVALUATION CRITERIA ............................................................... 36 
4.1 Process Evaluation Criteria ........................................................................ 38 
4.2 Process Evaluation Criteria Scoring ........................................................... 39 

5.0 CONCLUSIONS AND RECOMMENDATIONS ...................................................... 42 

APPENDIX A LIST OF TREATMENT PROCESSES TO REMOVE NITROGEN AND 
PHOSPHORUS 

APPENDIX B DESCRIPTION OF COMMERCIAL FILTRATION TECHNOLOGIES 

APPENDIX C COMPARISION OF VARIOUS FILTRATION TECHNOLOGIES 
 

  



 

 
October 13, 2011 - FINAL ii 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM 2 (Final) 

 

 
LIST OF TABLES 

Table 1 Working List of Major BNR Process Configurations to Meet Florida AWT  
  Water Quality Requirements ......................................................................... 11 
Table 2 Process Evaluation Criteria and Brief Evaluation of Alternatives ................... 37 
Table 3 Literature Values of Energy Consumption for Wastewater Treatment by  
  Facility Type (EPRI 1994, EPRI 1996; ECW 2002; Pearce 2008) ................. 38 
Table 4 Process Evaluation Criteria Scoring Spreadsheet ......................................... 41 
 

 
LIST OF FIGURES 

 
Figure 1 Aerial Photo of the Proposed Location for the SWWRF .................................. 4 
Figure 2 Overview of Biological Technologies for Nitrogen & Phosphorus Removal from  
  Municipal Wastewater ..................................................................................... 9 
Figure 3 Estimated Present Worth Costs for Biological versus Chemical Phosphorus  
  Removal at the Proposed SWWRF ............................................................... 13 
Figure 4 Wastewater Filtration Technologies Classified According to Filtration 

 Mechanism ................................................................................................... 14 
 
 



 

 
October 13, 2011 - FINAL 1 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM 2 (Final) 

Technical Memorandum No. 2 
IDENTIFICATION OF ALTERNATIVE TREATMENT 

TECHNOLOGIES 

1.0 INTRODUCTION  
Under Task Authorization (TA) 16 of Contract Y9-901, the Carollo team was retained by Orange 
County Utilities (OCU) to prepare a conceptual design for the proposed Southwest Water 
Reclamation Facility (SWWRF). This task includes a review and update of the previous Capital 
Improvements and Facilities Plan prepared for this plant. The SWWRF conceptual design will 
update near-term and long-term planning for the SWWRF including the selection of treatment 
technologies, conceptual design of the plant site, and facility phasing. 

1.1 Background 

The 2002 Water, Wastewater, and Reclaimed Water Master Plan (PBS&J) recommended a 
separate SWWRF by the year 2020 to serve the new Southwest Service Area (SWSA) and 
those portions of the South Service Area (SSA) west of I-4. Subsequently, the 2007 OCU 
Facilities Plan (PBS&J/CDM) further developed the concepts for a new SWWRF, including an 
estimate of the required maximum (build-out) treatment capacity through the year 2050 using 
the flow projections developed in the 2002 Master Plan. The 2007 Facilities Plan proposed three 
phases for implementing the SWWRF: two 5-mgd phases to be constructed by 2015, and a third 
5-mgd phase to be constructed by 2025 to provide an ultimate total capacity of 15 mgd. Based 
on recommendations from an OCU Process Review Team (PRT) in 2007, the proposed 
SWWRF will use a three-stage biological nutrient removal (BNR) process coupled with 
membrane separation (a BNR/MBR process). MBR stands for membrane bioreactor, the name 
most commonly used for an activated sludge process using membrane separation. 

1.2 Scope/Objectives of this Technical Memorandum (TM) 

As part of this task, the previous 2007 Facilities Plan, particularly the selection of the BNR/MBR 
liquid treatment process, will be re-evaluated and updated as necessary. Currently, OCU owns 
and operates three regional water reclamation facilities. Each facility uses a conventional BNR 
treatment process such as the Modified BardenphoTM process (EWRF), the Modified Ludzack-
Ettinger (MLE) process (SWRF and NWRF), or Step-feed BNR process (SWRF) followed by 
secondary clarification, cloth disk or automatic backwash (ABW) sand filters, disinfection with 
chlorine gas or sodium hypochlorite solution, and effluent pumping.  

This TM identifies a list of various BNR process configurations that could be used at the 
proposed SWWRF to satisfy the OCU determined treatment goals, and to meet current water 
quality requirements for land application and public access reuse (PAR). Further, these process 
configurations will be ranked using a set of non-economic parameters to identify the four that 
have the highest potential to be implemented at the proposed SWWRF. 



 

 
October 13, 2011 - FINAL 2 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM 2 (Final) 

The evaluations in this task will not include a review of technologies or unit processes for the 
headworks (i.e., pumping, screening, and grit removal), odor control, gravity secondary 
clarification, disinfection, and biosolids handling beyond identifying the expected quantity and 
quality of sludge to be produced by the various liquid treatment processes under evaluation.  

1.3 Treatment Objectives/Anticipated Permit Requirements 

Effluent from the initial phase of the SWWRF is anticipated to be used for PAR, with possible 
wet weather discharge to the Water Conserv II (WC II) Site 6 rapid infiltration basins (RIBs). 
Current rules of the Florida Department of Environmental Protection (FDEP) (Chap. 62-610, 
Florida Administrative Code, Reuse of Reclaimed Water and Land Application) require 
treatment to meet effluent water quality limits of 5 mg/L total suspended solids (TSS) 20 mg/L 5-
day carbonarous biological oxygen demand (cBOD5), and 12 mg/L nitrate-nitrogen (NO3-N), and 
high level disinfection. Although the majority of RIB site 6 falls primarily within the Secondary 
Protection Zone for Wekiwa Springs, a portion of it is located in the Primary Protection Zone. 
The Wekiva Parkway and Protection Act (Title XXVIII, Chapter 369, Part II, Wekiva River 
Protection) states that when land application systems are located in two or more protection 
zones, the more stringent of the protection zone control measures shall apply to the entire 
application system. Through an affirmative demonstration previously submitted to the FDEP, the 
existing WCII RIB sites (including RIB site 6) are already exempt from the Wekiva Wastewater 
Rule requirements. New RIBs constructed to expand WCII or support OCU’s SWWRF would 
need to meet this requirement only if located in the Wekiva Springs Study Area. If Wekiva 
Wastewater Rule constraints are not applicable, application to the RIBs only requires that the 
NO3-N in the effluent be less than 12 mg/L. However, ground water (Upper Floridan Aquifer) 
samples collected from the new exploratory wells drilled as part of the ongoing well-field 
investigations for the new Malcolm Road Water Supply Facility (MRWSF) to be constructed in 
the vicinity of the SWWRF showed elevated nitrate concentrations (in the range of 4 mg/L). This 
nitrate is thought to be directly correlated to reclaimed water applied at WCII RIB Site 6. To 
alleviate any of the above issues and meet any future, and possibly more stringent treatment 
goals, OCU has implemented a policy that the initial phase of the SWWRF should be designed 
as an Advanced Wastewater Treatment (AWT) plant with effluent meeting a treatment goal of 
5:5:3:1 (mg/L cBOD5, TSS, Total Nitrogen (TN), and Total Phosphorus (TP), respectively). 

1.4 Facility Location 

OCU is currently in the process of acquiring a 50-acre parcel of property on the current WC II 
RIB Site 6, owned jointly by the City of Orlando and Orange County for the construction of the 
SWWRF. Figure 1 presents an aerial photograph of the property selected for the SWWRF. The 
site shown on Figure 1 is just north of the property that was shown to be the potential site in the 
2007 Facilities Plan. 



 

 
October 13, 2011 - FINAL 3 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM 2 (Final) 

1.5 Technical Memorandum Organization 

The main objective of this task is to identify the principal liquid treatment technologies to be 
used in the proposed SWWRF. The TM is organized as follows. 

Section 1.0 – Introduction – This section provides an introduction to the project including 
project background, objective of this TM, treatment goals and anticipated permit limits, and the 
facility location for the proposed SWWRF. 

Section 2.0 – Methodology for Selection of Process Configurations – This section presents 
a long list of nitrogen and phosphorus removal technologies. The list includes established 
technologies that have been proven at full-scale facilities. This section also provides the 
mandatory selection criteria to be used to narrow the long list of potential technologies to a short 
list of those that have the highest potential to meet the selection criteria. Finally, this section 
presents the working list of potential process configurations for further evaluation. 

Section 3.0 – Description of Process Configurations for Further Evaluation – This section 
presents “Technology Fact Sheets” for each of the process configurations that are 
recommended to be considered for further evaluation. A fact sheet is a short document that 
includes a brief process description, a process flow schematic, and certain facts about the 
technology such as process reliability, major advantages and disadvantages, operational 
considerations, energy usage, footprint, and chemicals used. 

Section 4.0 – Qualitative Evaluation Criteria – This section provides a list of non-cost 
parameters that will be used to compare the treatment technologies on the working list. The 
technologies on the working list will be compared in a weighted matrix evaluation using the 
selected evaluation criteria. The top four process configurations from the working list will be 
subjected to more detailed evaluations in subsequent tasks. 





 

 
October 13, 2011 - FINAL 5 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM 2 (Final) 

2.0 SELECTION OF PROCESS CONFIGURATIONS 
A long list was created of biological treatment technologies that are capable of removing 
nitrogen and phosphorus from municipal wastewater. The long list of technologies was then 
narrowed to a working list that includes only those technologies or combination of technologies 
that were judged to be capable of meeting the criteria established by OCU and the anticipated 
permit limits. The working list of potential process configurations was then qualitatively 
evaluated against a set of evaluation criteria judged to be important to OCU. Ten non-cost 
parameters were identified, as described in Section 4.0. These criteria will be used during the 
workshop to compare and rank the alternatives on the working list using a weighted matrix 
approach. The purpose of the qualitative evaluation of the working list is to narrow the working 
list to four configurations that will be evaluated in detail against the currently proposed 
BNR/MBR process configuration. 

2.1 Preliminary List of Potential BNR Process Configurations 

Municipal wastewater treatment plants in Florida mostly rely on a relatively small number of 
[...]
Single sludge systems can be further distinguished between process with multiple stages and 
those with multiple phases. Multiple stage systems are those processes with various 
combinations of anaerobic, anoxic, and aerobic reactors or zones but only one process for 
separating and recycling the mixed liquor suspended solids (MLSS). The differentiating features 
between BNR processes with multiple stages are primarily the number and sequence of the 
anaerobic, anoxic, and aerobic zones and the number and location of mixed liquor recycle 
streams. Accordingly, a two-stage single sludge system may include any combination of two 
anaerobic, anoxic, and aerobic stages while three-stage and higher systems include all three 
types of reactors in a particular sequence with appropriate mixed liquor recycle streams based 
on the targeted nutrient to be removed. While multiple stage processes typically provide 
physical separation of the stages, multiple phase systems use a single reactor but separate the 
stages in time using a pre-determined sequence of aeration and mixing to create anaerobic, 
anoxic, and aerobic modes. The modes or stages can be implemented according to a fixed time 
sequence or they can be started and stopped in response to online sensors measuring 
ammonia, nitrate, or dissolved oxygen concentrations. 

Attached growth type systems use a stationary or moving media to support microbial growth on 
the surface of the media. Typically, wastewater is evenly distributed from the top or bottom of 
the reactor tank depending on the configuration as it flows across the stationary or moving 



 

 
October 13, 2011 - FINAL 7 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM 2 (Final) 

media, and in the process is treated. The system configuration could be single stage where both 
cBOD5 and nitrification occur in a single reactor or as a two-stage process where the first stage 
is used for cBOD5 removal, and nitrification occurs in the second reactor. Alternately, the system 
can even be configured as a three-stage process where cBOD5 is removed in the first stage, 
nitrification occurs in the second, and denitrification in the third stage. Attached growth systems 
typically have a very compact footprint compared to a suspended growth system due to the 
higher biomass concentrations that can be maintained.  

Attached growth processes can be coupled with suspended growth processes to provide 
enhanced nutrient removal. Integrated Fixed Film Activated Sludge (IFAS) process is such a 
process where attached growth and suspended growth biomass is combined into the same 
reactor. In the IFAS process, floating or fixed media is introduced inside the aeration tanks. The 
combination of suspended and attached biomass results in an equivalent concentration of 
mixed liquor suspended solids that is significantly higher than for a suspended growth process 
alone. This provides two important benefits. First, the required volume of the aeration tank is 
substantially reduced. Second, the attached biomass places no additional load on the final 
clarifiers with the result that the solids loading to the clarifiers is substantially reduced from that 
imposed by a suspended growth process with the same SRT.  

The Moving Bed Bioreactor (MBBR) process, although similar in appearance to an IFAS 
process, is an attached growth process where biofilm grows on the surface of an inert 
suspended media that is retained with the tank by screens or sieves. The distinguishing 
characteristic between IFAS and MBBR processes is the lack of return sludge in MBBR 
processes. As a result, the only significant biomass in the reactors is that attached to the media. 
The media can be used in either aerated or mixed tanks. In aerobic processes, the biofilm 
carriers are kept in suspension by the agitation created by air from diffusers, while in anoxic 
processes, mixers keep the carriers in motion. As with IFAS processes, an outlet sieve or 
screen is required to maintain floating media. The design of the sieves or screens depends on 
the type of carrier chosen, the hydraulic load, and whether the reactor is mixed by aeration or 
mixers. 

Multiple sludge processes have two or three separate activated sludge systems in series, each 
with a set of clarifiers, where each stage is optimized for carbon oxidation, nitrification or 
denitrification, or some combination of treatment objectives. The same concepts can be 
implemented using either suspended or attached growth processes for individual stages. 

Treatment facilities with sludge stabilization processes that provide significant destruction of 
biomass, such as anaerobic digestion, produce sidestreams with significantly elevated 
concentrations of nitrogen and phosphorus. When such sludges are dewatered, the resulting 
filtrate or centrate can contain a mass of nitrogen or phosphorus that is equivalent to 10% to 
30% of the influent nutrient loads. Depending on the specific situation, treatment of the 
sidestreams to remove nutrients can be more economical than increasing the size of the main 
process to treat the incremental nutrient load. Several sidestream nutrient removal processes 



 

 
October 13, 2011 - FINAL 8 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM 2 (Final) 

that use biological methods are also listed in Figure 2. In many sidestream processes, the 
nitrifiers grown in the sidestream process will enhance the performance of the mainstream 
nitrification process to which they are returned. In the simplest sidestream treatment processes, 
the nutrient rich sidestream is added to a separate reactor receiving all or a portion of the return 
activated sludge. Sufficient air, and alkalinity if needed, is introduced into the sidestream reactor 
to nitrify the ammonia nitrogen and the mixed liquor is then recycled back to the main treatment 
process. The primary benefit of bioaugmentation is to seed nitrifying organisms into the main 
treatment process. This reduces the volume of the aeration tank required by reducing the 
aerobic SRT needed to maintain an adequate inventory of nitrifiers in the process. If 
denitrification is desired in the side-stream process, an anoxic zone can be added with the 
addition of supplemental carbon to reduce the nitrate or NO2 to nitrogen gas. Several of the 
newer sidestream processes used for nitrogen removal rely on maintaining an environment 
where the nitrification reaction is cut short to produce NO2 from oxidation of ammonia, and also 
cultivating organisms that can reduce the nitrite to nitrogen gas. This reduces the overall 
operating cost of the system by reducing the quantity of air required for the oxidation of 
ammonia as well as decreasing the quantity of supplemental carbon required to reduce the 
nitrite to nitrogen gas. Other sidestream processes are designed to recover phosphorus, and in 
some instances nitrogen, for reuse as fertilizer. Sidestream processes designed to recycle 
nutrients typically use physical/chemical processes like precipitation, air stripping, or vacuum 
distillation.  

A simple process flow diagram together with a brief summary of the capability of the technology 
for removing nitrogen and phosphorus is presented in Appendix A for most of the technologies 
listed in Figure 2.  
 



 

 
October 13, 2011 - FINAL 9 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM 2 (Final) 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 2 Overview of Biological Technologies for Nitrogen & Phosphorus Removal from Municipal Wastewater  

Overview of Biological Treatment Technologies for Nitrogen and Phosphorus removal from municipal Wastewater  

Suspended Growth Attached Growth(1) 

Single Sludge 

Multiple Stages 
 

2-stage(1) 
Wurhman 

A/O 
MLE 

DenitIR 
 

3-stage(2) 
A2/O 
UCT 
VIP 

VIPR 
A2/C 

 
4-stage(1) 

BardenphoTM 
MUCT(2) 

Johannesburg(2) 

Modified Johannesburg 
RDN 

Westbank Process 
 

5-stage(2) 
Modified BardenphoTM 

PN/CD(1) 
NDN Separation Cascade 

BCFS  
 

Step-feed BNR(1) 
 

Membrane Bioreactor (MBR)(2) 
BioMag(2) 

Multiple Phases 
 

Phased Isolation 
Ditches 

BiodenitroTM(1) 
BiodeniphoTM(2) 

NitroxTM(1) 
 

SEQUOX®(2) 
 

SBR 
SBR(2) 

MSBR®(2) 
CAAS(1) 

 
Intermittent Aeration 

Timeswitch 

Multiple Sludge 

Simultaneous 
Nitrification/Denitrification 

(SNDN) 
CarrouselTM 

OrbalTM 
Schriber 

Vertical Loop Reactor 
 

Multiple Sludge  
Two Sludge 

Three Sludge 
A-B Process 

NH4-PO 
Admont 

DEPHANOX 
 

Sidestream 

Bioaugmentation 
AT-3(1) 

Canon(1) 
Babe(1) 

Maureen(1) 
CaRRB(1) 
In-Nitri® 
ICASS 

 
Nitritation-Denitritation 

Sharon®(1) 
Anammox®(1) 

Strass Process 
 

Deammonification 
Deanox(1) 
Demon(1) 

 
 

Stationary Bed 
BAF(1) 
SAF(1) 

Denite®(1) 
 

Moving Bed 
Fluidized Bed(1) 

MBBR(2) 
Immobilized Cells 

IFAS(2) 
 

Trickling Filter 
NTF(1) 

External Nitrification 
Combined Carbon Oxidation Nitrification  

 
RBC(1) 

Submerged RBCs 
PENreP 

 

Notes: 
(1) –Nitrogen Removal  
(2) –Nitrogen and Phosphorus Removal 
(3) –Phosphorus Removal 

Land Based  

Infiltration Basins 
Overland Flow 
Spray Irrigation 

 
 

Aquatic 
Natural Wetlands 

Constructed Wetlands 
Floating Aquatic Plants 

 



 

 
October 13, 2011 - FINAL 10 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM 2 (Final) 

2.2 Working List of Potential Biological Process Configurations 

The working list of specific combinations of treatment technologies judged to have the best 
potential for meeting OCU requirements for the SWWRF is presented in Table 1. The following 
two criteria were used to select process configurations for the working list of treatment 
alternatives to be considered for further evaluation: 

1. As determined by OCU, the initial phase of the facility should be designed to produce an 
effluent that meets the water quality requirements for PAR and Florida AWT. 

2. Only process configurations were selected that have been used successfully at a similar 
size facility (5 mgd) for at least five years. 

Since the solids handling systems for the SWWRF are yet to be determined, and because it’s 
unlikely that the selected biosolids system will generate sidestreams with significant nutrient 
concentrations, sidestream treatment (treatment of plant recycles from biosolids treatment) are 
not considered as part of this analysis. Biological phosphorus removal was given preference 
with a provision to add a metal salt for effluent polishing to meet the TP goal of 1 mg/L.  



 

 
October 13, 2011 - FINAL 11 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM 2 (Final) 

 
Table 1 Working List of Major BNR Process Configurations to Meet Florida 

AWT Water Quality Requirements 
Identification of Alternative Treatment Technologies 
Orange County Utilities 

Configuration 
No. BNR Process Configuration 

1 Three-stage activated sludge process such as A2/O or UCT activated 
sludge process with secondary clarifiers followed by denitrification filters. 

2 Five-stage BNR process such as BardenphoTM with secondary clarifiers 
followed by disk filters. 

3 
Five-stage BNR process such as Bardenpho™ using an oxidation ditch 
with pre anaerobic and post anoxic zones with secondary clarifiers 
followed by disk filters. 

4 Step-feed BNR process with post-anoxic zones with secondary clarifiers 
and disk filters with chemical P removal. 

5 Five-stage BNR process such as BardenphoTM with IFAS media with 
secondary clarifiers followed by disk filters. 

6 Five-stage BNR process such as BardenphoTM with secondary clarifiers 
followed by low-pressure tertiary membranes. 

7 Five-stage MBBR process with dissolved air flotation solids separation 
followed by disk filters 

8 Five-stage BNR process such as BardenphoTM with MBR(2). 

Notes
(1) All process combinations assume chemical addition to trim effluent TP concentrations 

as needed. 

: 

(2). Configuration no. 8 was recommended in the 2007 Facilities Plan and will be 
considered as the base alternative for comparison. 

The complete list of technologies described in this TM for both biological processes and filtration 
processes provide OCU a broad choice of options from which to choose. Table 1 can be 
modified to include any combinations as desired by OCU. The process configurations chosen 
for further evaluation should be sufficiently flexible to facilitate upgrading the Phase 1 SWWRF 
to meet more stringent effluent water quality limits, if necessary, at some future time. 

2.3 Phosphorus Removal 

Phosphorus can be removed from wastewater by biological mechanisms, by chemical 
precipitation, or by a combination of the two. Chemical precipitation will remove only the 
orthophosphate from wastewater. The colloidal and particulate portion will generally be removed 
during solids separation processes. Chemical precipitation can be very effective at achieving 
low phosphorus concentrations in the final effluent of a wastewater treatment facility. Iron or 
aluminum salts can be added upstream or downstream of biological processes. When the iron 



 

 
October 13, 2011 - FINAL 12 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM 2 (Final) 

or aluminum salts are added upstream of the biological process, care must be taken to maintain 
a residual phosphorus concentration in the biological process as phosphorus is a necessary 
nutrient for cell growth. When the iron or aluminum salts are added downstream of the biological 
process, the dosage can be adjusted as necessary to ensure the desired effluent concentration 
is achieved. Phosphorus removal by chemical precipitation requires chemical storage and feed 
facilities. In addition, chemical precipitation produces metal hydroxides and phosphates that are 
inert to the biological system, and displace active biomass. When the metal salts is added after 
secondary clarification the precipitated solids increase the solids load on the filtration process. 
Accordingly, phosphorus removal by chemical precipitation increases solids handling and 
processing requirements, and increases solids disposal costs.  

Based on anticipated average pollutant loadings to the SWWRF, as described in TM1 of this 
task authorization, a cBOD5: TP ratio of approximately 40:1 is anticipated (average Influent 
cBOD5 = 290 mg/L; average influent TP = 7.5 mg/L). Enhanced biological phosphorus removal 
(EBPR) using an anaerobic tank with chemical polishing would be the best choice in terms of 
phosphorus removal (to achieve an effluent TP limit of 1 mg/L) for SWWRF. Figure 3 shows a 
comparison of estimated present worth costs for EBPR versus chemical phosphorus removal 
based on process assumptions similar to those anticipated for the SWWRF. The evaluation of 
process alternatives assumes the use of biological phosphorus removal with chemical polishing 
as needed to achieve the proposed effluent TP goal of 1 mg/L. 

 



 

 
October 13, 2011 - FINAL 13 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM 2 (Final) 

 
Figure 3 Estimated Present Worth Costs for Biological versus Chemical Phosphorus 

Removal at the Proposed SWWRF 

2.4 Tertiary Filtration 

Secondary effluent filtration will be necessary at SWWRF to produce an effluent that meets PAR 
requirements. Additionally, filtration will also be necessary to remove particulate nitrogen and 
phosphorus from the secondary treatment process to achieve the TN goal of 3 mg/L and TP 
goal of 1 mg/L. Typical filtration technologies available in the municipal market can be 
differentiated by filtration mechanisms: depth filtration, surface filtration, and membrane 
filtration. Figure 4 provides a listing of currently available filtration technologies according to the 
filtration mechanism on which they rely. A detailed description of various commercially available 
filtration technologies is presented in Appendix B of this TM. 
  

$0